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Classification Certificate

To
G;rtificate n°® CCE F 1063/02/296 A Gmpany LATI INDUSTRIA TERMOPLASTICI S.P.A. \
Date 2011117 Name Arianna Moranda
Manager Skander KHELIFI Address Via Francesco Baracca, 7
Order number 1017001145
Date of order 21/09/17 Postcode 21040 Town Vedano Olona (VA)
Qges 1on1 / \ Country  ltaly /
Tested product
Name : Latamid 66 H2 G/25-VOCT1
Description : Polyamide 66 with 25 % glass fiber, with bromine based fire retardants
Density : 1,58 glem? (declared)
Color : Black
Thickness : 1,5 mm
Remarks : Manufacturing batch R98908
Manufacturer : LATI
Results
e Test standard Concern Results
NF X 70-100-1/2 Smoke toxicity ITe; 41,20
408

NF X 10- 702 Smoke opacity Dm 0

VOF4 900

Classification standard Name
NF F 16-101 Rolling stock - Fire behaviour - Materials choosing
STM S-001 indice D Device technical specification
IF = 55

According to these results the tested product get the classification

F3

C. DEVEMY % F. POUTCH
Test Officer 0\ L President
S. KHELIFI Nrzes?”
Technical Manager < od}r@o'

The repreduction of this test report is authorized only in its integral form - The test report concems only the object submitted for testing - To declare or not, the conformity to the specification, it was not expressly kept count of the uncertainty linked to result



